=> FIELD UPGRADE FOR PASTURE PLANTER STAGE 1

@E&S@E&I UPGRADE TO SUIT NEW P/PLANTER METERBOX POST SEPTEMBER 2004
INCLUDES: BIN MODIFICATION, MOUNT KIT, DRIVE KIT & PRIMARY 5imm MANIFOLD

Design & Manufacturing Engineers

EXISTING &44.5mm HOSE

LOCATE BALL VALVE ALONG INSIDE OF FRAME RHS
ON 1830/50 RT ALONG R/H SIDE
ON 1850 FT AROUND PULL

HOSE AND TAP TO HYDRAULIC TUBES
ON TRAILER FRAME

, -
-~
/, ~ Ir—{‘\\ \\
//f’;’ SN
// / Y te
/ I -7
FE /}-—/:;L [
/i A ,j
P .
f '/<F":I i ¥ 7
[ gt
\ oL el s
\ o
Nl %
X )
j"#@ §\L \\_)/
%
7\ /
/ AN S
P\
/ W/
/ b
2y

Plenum chamber at blower
USE CABLE TIES (ITEM 16) SUPPLIED TO FIX

EXISTING P/PLANTER BIN

DETAIL A

/’ 22 | 208030 BRACKET-P/P BIN MOUNT R/H REF| A

; 21 | 21673 BRACKET-P/P BIN MOUNT L/H REF| A

20 | 215798 BOTTOM PLATE 1] A

( 19 | 215799 L/H SIDE PANEL 1] A

! 18 | 215806 R/H SIDE PANEL 1] A

\\ 17 | 215800 FRONT PANEL 1] A

\ 16 | 21694 SLEEVE ADAPTOR, DIA. 445 1D T0 510D | 1 | A

% 15 | 215652 CONNECTOR 2 BSP x 2"BRASS 2 | -

Q 1 | 21293 HOSE @50mm GREY REF| -

13 | 81195 HOSE CLAMP NO.3 Z/P 5| -

12 | 215651 BALL BALVE 2" BRASS 1] -

1 | 20391 SCREW TEK 14-20 x 22mm REF| -

10 | 906301 WASHER FLAT 5/16x7/8x16ZP 3| -

9 | 215579 HOSE SUPPORT-DIA.50 REF| A

8 | 207955 HOSE CLAMP - WORM NO.1 ZP 2| -

7 | 21198 25MM GREY SUCTION HOSE TIE

HOSE CONNECTED TO DISTRIBUTION 6 | 204791 GREASE GUN DECAL 1]-

SYSTEM ON IMPLEMENT 5 | 903302 NUT NYLOC M8 6| -

VIA CAM LOCK L | 215541 BIN METERBOX GASKET 1] -

@ . 3 | 917309 SCREW SET M8 x 25 6 | -

<® - % 2 | 06404 WASHER 3/8x3/4x162p 2| -

@ ~. ~ @ﬁ 1| 215540 METERBOX ASSY 1|8
~._Y NOTE; ILLUSTRATION SHOWS 1830750 RT MODEL  [ireM | PART No. DESCRIPTION aty|size

SEEDERN\SEED210\215797.DWG REV.- SHT 1 OF 10



FIELD UPGRADE FOR PASTURE PLANTER STAGE 1 LA

OM 1830/50 RT ALONG R/H SIDE
ON 1850 T AROURD PULL

LOCATE BALL VALVE ALDNG WNSIDE OF FRAME RHS

T ———USE CABLE TIES TEM %} SUPPLIED To FIX
HOSE AMD TAP TO HYDRAULIC TUBES
ON TRAILER FRAME

- EXISTIRG PAPLANTER BIN

— s ILIL’T_-I
' i UPGRADE TO SUIT NEW P/PLANTER METERBOX PDST SEPTEMBER 2004 R ’_j-g,'»’{’ :
@ISO yeLupEs. BIN MODIFICATION, MOUNT KIT, DRIVE KIT & PRIMARY 57mm MANIFOLD [ ] A
Design& Manufacturing Engineers i |'J 8 ;,x/,;:’,:p’
EXISTING L4.5mm HOSE ;\\Ltii:f;’ﬂ: i
T a?‘i: ,"f
- e i ‘:\\ //
Y

Plenum chambsr at hicwer

DETAIL A

SEEDERNSEEDZIONZISTIT.OWG

d 12 | 20803 BRALKET-P/2 BIN AGUNT R7H rer| A
!/ 2 | 7Lers ARACKET-P/P BIN MOUN" L/d ReF| &
20 | 215798 A0TTOM PLATE 1| a
{ 15 3799 *SH SIDE PAMEIL 1 A
' 18 | 213806 /0 SIDE PAYEL 1| -
\ &) 1| 215800 ZRONT RANEL 1] A
‘\ ' 1€ | 21394 SLEEVE AUAPTCR, DA 45 12 T0 5100 | 1] A
s r 15 | zises CCHNDITOR 2 B3P % 2 3#ANS 2] -
' 1§ | 211253 HUSE #50mm SROY REF| -
<EE DETAL A W3 LA HOSE [ AMP W03 272 5 -
2 | #5650 BALL BA_VE 2° BRASS 1] -
H! FhIYL [ SOREW TIK 1-23 x 22um REF| -
| sream P WASHER FLAT 5/16x7 /R8I ER
g | 715570 FG3E SUPPGRT-DIAS0 REFI A
| 2075 FCSE CLAPP - WCRM N4 27 : -
- T | s 7591 GRET SJCTION HISE | -
HOSE CONNECTED TO DISTRIBUTION NEED GRFASE CUN UECA_ g
SYSTEM ON IMPLEMENT ) s /® N T HYLDC ME s 1o
VIA CAM LOCK @f\q\\\-——_..ﬁ___‘ 'ﬂfx 0 | zsi B MITZRBOX HASKET 1] -
i e ENNS B KT SIRiW SET MB x 25 6| -
W \Q&‘ 7 | wacans WASHIZ 383/ klbap 12
e P HEED METERECK AS5Y 1 s
SR v NOTE; ILLUSTRATION SHOWS 1830/50 RT MBOEt [~y paps io. DEeCRITION Y o
REV. 2 SHT 1T OF M




BIN MODIFICATION INSTRUCTIONS PASTURE PLANTER UPGRATIF

1/

2/

3/

4/

Tf'f

&/

12/

134

DISCONNECT ALL ITOSES FROM PLENUM CHAMBER. METER ASSEMBLY AND PASTURL PLANTER BIN.
REMOVE OLD METER ASSEMBLY FROM PASTURL PLANTER ALONG WITII ALL ASSOCIATED COMPONENTS.
REMOVE PASTURE PLANTER BIN FROM SEEDER VIA OVERIIEAD CRANE OR LIFTING JiB,

MARK LINES AS PER FiG 1 (REFEHR SHELT 3) AND CUT ALONG LINE USING A ANGLE GRINDLR LOQUIPPED WITH CUTTING WHEEL
TO ACHIEVLE RESULT AS SIIOWN IN FI(r, 2

REMOVE ALL RURRS AND SHARP ENDGES.
TACK WELDS ALL COMPONENTS IN POSTFTON STARTING WITII NEW BOTTOM PLATE ((GPN: 215798).

CHECK BOTTOM PLATE IS SQUARE WITH REAR 'ACE OF PASTURE PLANTER AND HEIGHT FROM TOP OF BIN TO THE BOTTOM OF
BOTTOM PLATE IS 1185MM AS PFER I'1G 4.

CIIECK AL EDGES OF SIDU PANTLS (GPN: 213799, GPN: 215800 & GPN: 215798) ARE ALIGNED WITH MINIMUM GAP BLEFORL
WELDING.

FULLY WELD ALL EXTERNAL JOINTS, MINIMIZE WELD DISTRORTION BY REDUCING HEAT FROM THE WHLDING PROCESS,
STAGER WELD IF NECLESSARY.

TURN BIN UPSIDE DOWN AND WELD AROUND INSIDE EDGE OF BOTTOM PLATE AS SIIOWN IN FIG. 5. BUNI ANY WELD SPATTER
OFF THE BOTTOM PLATL SEALING FACE.

USING SEALANT PROVIDED (GPN: 206439), SEAL AND SMOOTH ALL NEW JOINTS ON INSIDE OF BIN T0O PREVENT AIR LEAKS AND
ALLOW EVEN PRODUCT FLOW. ACCESS THROUGH TIIE BOTTOM PLATFE, USE A WETTLED RUBBER GLOVE TO OBTAIN EVEN
FINTSH.

PREPARE FOR PAINTING BY REMOVING ANY RUST AND FLAKING PAINT AND CLEANING AREAS WITH TIHNNERS. UNDERCOAT
WITH ZIKC BASED UNDERCOAT AND FINISH WITII TITE GASON GGREY PAINT PROVIDLED {GPIN: 206361).

THE MCDIFIED RIN HAS 1O BE MOVED UP BY 220 IN ORDER 'TO CORRECTLY POSITION NEW METERBOX., FOLLOW BIN MOUNTING
INSTUCTIONS FOR APPROIATE SEEDER MODEL.

FrDoesiMamals: Tngineering Seeders  ENM 213797 PASTURT PLANTER FIELD UPGRADE doc RTW . A STELRT 2 0F 10



o
-

GRS OIN

Design & Marufacturing Engineers

FIELD UPGRADE FOR PASTURE PLANTER STAGE 1

UPGRADE TO SUIT NEW P/PLANTER METERBOX POST SEPTEMBER 2004

BIN MODIFICATION

CUT FRONT FACE OWLY

CUT THOUGH ALL

ZC;T ALONG DASHED LINES

FIG.3

FIG.4

SIDE FRONT REMGVE ALL BURS AND SHARP CDGES
FlG.t FiG.Z2
\/ ACCESS FOR SEALMG — — WELD JOINTS
INTERNAL JOWTS |'

E ?
E H
g ‘
|
|
i
. |
WELD JOINTS |
o |

SEEDERNSEEDZBNZST97.DWG

REW.A

SHT 3 CF

d




BIN MOUNTING INTRUCTIONS FOR PASTURE PLANTER FIELD UPGRADE
1330 RT

I/ REMOVE EXISTING BRACKET ON L1 SIDE OF PASTURE PLANTER BIN. TIIIS WILL BE REUSED IN NEW POSITION.

2/ BEFORE REMCGUNTING BIN 1O SEEDER MOUNT TIIE BRACKLETS IN POSTIONS SITOWN IN TG 0. ACCURATLLY T'OSITION TIIE
BRAKETS AND MARK TIOLE POSITIONS. DRILL HOLES ANT SECURE BRAKET USING M0 £ 23mm SCREWS AN WASHERS
PROVIDED,

3/ RAISE BTN ON TO TIIE SELDER, SECURE THROUGII TOP R/H BRACKET AND EXISTING HOLE. IN FRONT SEEDHR BIN WHILE BIN I5
STILL SECURED VIA JIB OR CRANE, DRILL NEW HOLES IN TRONT SEEDER BIN USITNG THLE REMAINING BROKETS AS GUIDLES.

4 SECURLE TOTRONT SLEDER BIN WITII M10 x 40mm SET SCREWS PROVIDED. PLACE LARGE 30mm WASHER ON THE INSIDE OF
SEEDER BIN AND SHOCK ABSORBER WASHER BETWLEEN SEEDER BIN AND MOUNT BRACKETS,

6 FILL BEXISTING UNUSLED HOLES IN SEEDER BIN WITTI M10 x 25mn: BOLTS AND WASITER PROVIDED,

1850KT/EFT

1/ REMOVE LXISTING BRACKET ON LI SIDE OF PASTURE PLANTER BIN. THIS WILI. BE REUSED IN NHEW POSITION.

2! MARK AND DRILL NEW 1 Tnm DIA HOLE FRON RII BRACKET IN FRONT SEEDER BIN 220mm [IIGITER USE EXISTING HOLE AN A
REFFURACE (8LL FIG.7).

2/ BEFORE REMOUNTING BIN TO SEEDER MOUNT TIIE LOWER 2 BRACKETS IN POSTIONS SHOWN IN Fit: 7. ACCURATELY POSITION
THE BRAKETS AND DRILL HOLES, SECURE THE BRAKIZTS TISING M10 x 25mimn SCREWS AND WASHERS PROVIDED.

3 RAISE BIN ON TO THE SEEDER, SECURLE THROUGH WELDED TOP RII BRACKET AND NEW 11mm DIA TIOLE. WIIILE BIN IS STILL
SECURED VIA JIB OR CRANE, DRILL NEW ITOLES IN FRON'I' SEEDER BIN USING THE LOWER BRCKETS AS A GUIDBI

4/ SECURE TOP LAI BRACKET TO FRONT SEEDER BIN THROUGH HEXISTING HOLLL MARK ANID DRILL HOLLES [N PASTURE PLANTER
BIN AS PER LOWER BRACKETS.

5/ SUCURLE TOFRONT SEEDER BIN WITH M10 x 40mm SHT SCREWS PROVIDED. PLACLE LARGL 30mm WASHER ON TIHE INSIDE OF
SEEDER BIN AND SHOCK ABSORBLR WASIIER BETWEEN SEEDER BIN AND MOUNT BRACKETS.

&/ FILL EXISTING UNUSED HOLES 1IN SHEDER BIN WITH M1 x 25mm BOLTS AND WASIIER PROVIDED.

1880RT/FT AND 2120RT/FT

1/ MOVE EXISTING BRACKE!T ON TOP GF PASTURE PLANTER BIN DOWXN 70mm. REUSE BOTTOM BIN HOLE FOR TOPR BRACKET HOLE,
DRILL NEW HOLE INBIN TO SECURE BOTTOM HOLLN IN BRACKLET USING M0 x 30mm SCREWS AND WASIIERS PROVIDED

2f BEFORE REMOUNTING BIN T SLEDER MOUNT TIIE LOWER 2 BRACKETS N FPOSTIONS SIIOWN INFIG 8 ACCURATELY POSITION
THLE BRAKLTS AND DRILL IIOLES, SECURE THE BRAKETS USING M10 x 30mm SCREWS AND WASHIERS PROVIDED,

5/ SECURE TO ERONT SEEDLER BIN WITH M10 x 40mm SET SCREWS PROVIDED. PLACE LARGE 3tnm WASITER ON THE INSITDE OF
SEEDER BIN AND SITOCK ABSORBER WASHER BETWERN SELEDER BIN AND MOUNT BRACKETS, DRIL NEW IIOLLES IN BINT'OR
LOWER BRACKETS WHLRE REQITIRED.

6/ FILL EXISTING UNUSED HOLES IN SEEDER BIN WITH M0 x 30mm BOLTS AND WASHER PROVIDED,

FDocs'MamalsiTngineering: SeederstENM2 15707 PASTURE PLANTER FIELD UPGRADE.doc RTEV A SHEET 4 O 30



IELD UPGRADE FOR PASTURE PLANTER STAGE 1 MOUNT KIT DETAILS

i e

P, s
UPGRADE TO SUIT NEW P/PLANTER METERBOX POST SEPTEMBER 2004

GINS OIN

Designd Wunufacturing Engineers : =

El—g{
oo

EXISTING HOLE

EXISTING| HOLE

] \
£

FRONT FRONT
FIG.7 1850RT MODIFIDED P/PLANTER POSITICN

|
|
1
i
i
:
i

10¢

Ga Al FRONT ;

FIG.8 1880RT/FT MODWIDED P/PLANTER POSITION

SEEDERNSEEDZINZETIT.0WS REY. A SHT % DF 1B



DRIVE KIT INTRUCTIONS FOR PASTURE PLANTER FIELD UPGRADE

1830/50RT

SEE ILLUSTRATION, SHEET 7 & 8

185087

SEL ILLUSTRATION, SHEET 9 & 10

18R0FT/RT AND 2120F°T/RT

REFER PASTURE PLANTER MANUAL PROVIDIED.
{(NCOTE; GROUND DRIVE BIN SENSOR SWITCH NOT INCLUDEDR ON PASTURE PLANTER PRE SEPTEMBER 2004)

REPLACE CURRENT PRIMARY MANIFOLD KIT COMPONENTS WITII THE NEW 3 1mm COMPONENTS SUPPLIED. PRIMARY MANIFOLD WILL
BE SUPPLIED WITII TTIE CORRECT NUMBER OF PORTS FOR SYSTEM. (REFER PAGH 7 OF PASTURK FLANTHR MANUAL)

GPN
- 207649
~@F 210118
-2 211281

-~ 906404
LEEI505004

DESCRIFTTON

BRKT SUPP'T SEC.HANIF.STD
CiLaMP EXHAUST SUIT 50mm
SUPPORT PIPE SEC. LOW D51
U BOLY M18 SUIT 100 x 100
NUT RYLOC M10 CLg [A51285
WASHER FLAT 51 67 j8x162P
WASHER FLAT 318x3/4<106G2P
WASHER SPRING M AP

NO. PARTS
1.000008
2.006000
1.004000
2.000000
&.000000
4.0010000
4.000001
4030001

GPN

- F2158562
-F2 215663
-Z2 2158664
- Fe 215565
- F2 215666
- Zr 210667

FrDoecsMannzlsiEngincering SeederstENM2 15707 PASTURE PLANTER FIELD UTRGRATE doc

DESCRHTION

BRIV A

HANIFOLD FjP DiAS1-Z2 PORT
MANIFOLD PP DIAST-3 PORT
MANIFOLD FF HAST-4 PORT
MANIFOLD BY/F DiAST-5 PORT
MANIFOLD PP DAST-6 PORT
MANIFOLD PP DIAST-F PORT

STELT 6 OF 10



@ FIELD UPGRADE FOR PASTURE PLANTER STAGE 1
@@@@L—I\\ﬂ URPGRADE TG SUIT NEW P/PLANTER METERBOX POST SEPTEMBER 2004

Design & Manufacturing Engineers

PLACE BETWEEN BRACKET
AMD BIN IF REQUIREC TO
ALIGN BRACKET SQUARE TO FRAME @

PLACE ON QUTSIDE OF BIN

DRIVE KIT 1830/50 RT

LOCATE THE PASTURE PLANTER LAY SHAFT MOUNT BRACKET
ON THE FRONT FACE OF THE LOWECR BIN IN A SUITABLE
LOCATION TO ALLOW CHAIN DRIVE ACCESS.

MARK AND DRILL & @11 HOLES IN POSTIONS AS SHOWN IN

FlG.1 & @ FOR THE CORRECT MOCELS . FIT BRACKET WITH SHOCK
ABSURBER WASHER AWD ADJUST SHAFT TQ MAINTAIN CHAIN
TENSION. CHECK SPROCKET LOCATION TO ENSURE ALIGNMENT.

REFER TO NEXT SHEET FOR ITEM LISTING

SEEDERNSEEDZ10N215797.0WG REV.A

SHT 7 OF 10




FIELD UPGRADE FOR PASTURE PLANTER STAGE 1 DRIVE KIT 1830/50 RT
UPGRADE TO SUIT NEW P/PLANTER METERBOX POST SEPTEMBER 2004

GIIAS G

Design & Menufacturing Engineers

2 BIN 1830/50RT 39 | 215490 SPROCKET 10T 40454 9.53mm 1] -
3 | 25891 SPROCKET 14T 4DASA NYLOW 3.5 1] -
il 37 | 207454 SPROCKET T WDASA WYLON 1] -
36 | 903302 HUT NYLOC Mg (L2 AS1285 2| A
TRMLER RHS Qf‘;_j 35 | sosam WASHER FLAT 5/16 x 7/8 x 166 2/P P -
3 | o17308 SET SCREW M8 » 20 x 1.25P z |-
33 | 20653 TEMSIONER ARM TE3/PHN1 1] -
32 | 208843 CHAIN TENSIONER SPROCKET 1
3 | sozudh LOCK HUT #i0 x 15 Z¢P 3| -
. 30 | 215846 BRACKET - TENSION MOUNT 1] &
ERONT X SIOE ViEW 29 | 204848 SHOCK ABSORBER W ASHER 2| -
FIG.A , 25 | w6304 SPRING WASHER 1/F 1] -
27 | stra0k SET SCREW Mi0 x 50 GRS.8 1] -
26 | oazaes NUT HYLOC MI6 CLD AS1245 e
3 BIN 1850RT 25 | 547413 WASHR FLAT 10 x 30 x 3 Z/F k] -
2k | 215892 BRACKET SHAFT SUPPORT 1] 4
7 23 | 903895 NUT NYLOC MIZ CLB AS1285 NE
TRALER RS 22 | sus4b1 WASHER FLAT 142 x 1-1/4 x 186 Z/F B -
2| 905udh WASHER FLAT 3/8 x 374 5 166G 7/P B -
20 | 917403 SET SCREW M) x 25 GRE.8 HE
18 | 215699 SHAFT P A
18 | 207448 BEARING 4S8Y PILLOW BLOCK 24 -
1| 917605 SET SCREW 8| -
, 16 | su3zaz NUT NYLOC M6 (L8 AS1285 61 -
FRONT VIEW 5 | s0rz03 WASHER FLAT Mg x 20mm Ly -
Fiti.2 1 | 207095 1/6 RIVET SEAL 575 3-
1 | 215703 OECAL - CALIBRATION 1] A
12 | 215659 KNOB -~ WARIATOR AJUSTMENT 1] -
11| 213567 KNOB & STAR M4 THROUGH 1 -
0| 25488 VARTATOR ZEROMAX Ed 1] -
v | 215731 LOCK BOLT - VARIATOR AJUSTMENT 1] 04
REF| 201471 KEY STEEL 3/16” & 3716"x 25mm 1] - 18 |2 ARM - VARIATOR AJUSTMENT 1] A
REF| 207476 KEY STEEL 174" x 174" ¥ 25mm 3 - |7 | #msas WASHER ~ VARIATOR ADJUSTHMENT LA
45 | stfas LINIC GFFSET 40 ASA 1] - |6 |8 ROLL FIN 18" x 5/8” |-
& | 83 LINK 172 CHAIN &0 ASA 25| - | 5 | 2858 LOCK BOLT - VARIATOR ADJUSTMENT 1] 04
43 | #1160 CHAIN 1/ ASA 4D SINGLE B - [ & | 21860 STOP - VARIATOR ADJUSTMENT 1] 4
[ - | 3 ] se9n CLAMP PLATE YARIATOR ADJUSTHEWT 2|4
41 | 215453 SPROCKET 13T 40ASA 25,40 1]~ | 2 § 257m COVER PLATE VARIATOR ADJJSTMENT 1] -
A | 2115094 SPROCKET 30T 40ASA 25.4mm 1] - [ 1 ] zs700 VARIATOR SUPRORT i A
ITEM | PART Mo, DESLRIPTION QATYISIZE[ITEM | PART No. DESCRIPTION aTY|3IZE

SEELERNSEED210N215797.0WG REV.A SHT 8 QF 10




@ FIELD UPGRADE FOR PASTURE PLANTER STAGE 1 DRIVE KIT 1850 ET
@@m UPGRADE TO SUIT NEW P/PLANTER METERBOX POST SEPTEMBER 2004

Design & Marsfacturing Engineers

@ FIT EXTENSION BRACKETS 70 RELOCATE BLOWER ASSY

USE ELBOW FOR EXTRA CLEARANCE {34

R
R
2

235
e,
o

9%
3
%

o
o

N
ARSI
S

S

s

S
S
S

33

o,

REFER TO NEXT SHEET FOR ITEM LISTING

SEEDERNSEEDZI0NZ15797.0W0 REV.A SHT 2 OF 10



FIELD UPGRADE FOR PASTURE PLANTER STAGE 1

LGSO

Design & Maaufacturing Enginears

ENSURE ALIGNMENT.

UPGRADE TO SUIT NEW P/PLANTER METERBOX POST SEPTEMBER 2004

LOCATE THE MAIN SUPPORT BRACKET IN SUITABLE POSITION fOR
CLAMPING ON THE FRONT FACE GF THE MAIN RHS CROSS BEAM.
FIT BRACKET WITH THREADED CLAMP PLATE AND ADJUST SHAFT
TO MAINTAIN CHAIN TENSICN. CHECK SPROCKET LQCATION TG

DRIVE KIT 1830/50 RT

30 | 205375 PLATE P/PLANTER 1850FT 1| A
29 | 903406 NUT NYLOC M0 CL% 9 -
28 | 90004 SPRING wWASHER M8 Z2/P 1] -
27 | MG BOLT ™10 » 90 {1,0P) GRE.H 2 -
28 | 08702 WASHER SPRING 578 x 3716 -
5 | 907415 WASHER FLAT M1 x 30mm Ll -
24 | M3T2? BOLT M16 x 120 HEX Z/P BRA.8 i -
REF| 923202 CGRUS SCREW 1/4UNC x 142 2] - 23 | H3edt NUT NYLOC M1z CLS ASI1285 L] o-
REF| 207530 YENT HOSE 76.2Zmm BLACK 12| - 22 | 9sasm WASHER FLAT 442 x 1-1/4 x W0 Z/P 8] -
REF| 213654 ODECAL - P/PLANTER 1 A H o IEELL CLAMP PLATE-THREADED 2| A
REF| 207477 KEY STEEL 3/16" » 3716"x 25mm 1 - 20 | 9ty SET SCREw M1% x 30 GRA.B 2] -
REF| 207476 KEY STEEL 174" x /4" X Z5mm 3] - 19| 208561 LAY SHAFT 11 A
%3 18 | 207468 BEARING ASSY PILLOW BLOCK 2] -
47 | 06301 WASHER 3716 x 774 xl4g Z/F 1 - 17| 917605 SET SCREW MiZ x 4dmm GRES L] -
M| W70 SET SCREW M1 » SOmm 1 - 6| 9037202 NUT NYLOC Mé CLB AS1ZBS by -
45 | B1Es LINK OFFSET &40 ASA 1 - 15 | 907203 WASHER FLAT Mé x 20mm Loy o-
&4 | #1T3 LINK 172 (HAIN 43 AsA 5] - T4 | 207095 178 RIVET SEAL /%5 i -
A1 | BIMAD CHAIN 172 ASA &% SINGLE b | - 13 | 15703 OECAE - CALIBRATION 11 A
41 - 12| 215659 KNOB - VARIATOR AIUSTMENT T -
41 | 5453 SPROCKET 13T 40asA 25.410 1 - 1 | #65AT KNGB & STAR 8 THROUGH T4 =
40 b MGa9L SPROCKET 30T 40ASA 25.4mm 1] - 0 | G4BT VARIATOR ZEROMAX E2 17 -
13 | 15490 SPROCKET 16T LOASA 9.53mm 1 - 9 215373 LOCK BOLT - VARIATOR AJUSTMENT T A
13 | Mo4H SPROCKET 14T 40A%A MYLON 9.5 1 - L 15702 ARM - YARIATOR AJUSTMENT 1] A
37 | 207454 SPROCEET 26T 40454 NYLOK 1 - 7 215684 WASHER - VARIATOR ADMISTMENT | A
38 | 10941 ELB 374 BSPPM x 4-1/16 NiCMeQ 1 - & B4 ROLL PIN 178" x 5/8" 2| -
i § HMoTA PLATE BLOWER MOUNT EXTENSION 2 - 5 215658 LOCK BOLT - VARIATOR ADIUSTMENT 1] A
35 | 907480 WASHER FLAT 10 « 18 x 1.2 & [ - & Pakt]. ] STOR - VARIATOR ADJUSTMENT 1 A_
13 | 2086531 TENSIONER ARM TE3/PHNI 1 - | 3 215493 CLAMP PLATE WARIATOR ADJUSTMENT 2| A
32 | 08843 CHAIM TENSIONER SPROCKET 1 - 2 H5TM COVER PLATE WARIATOR ADJUSTMENT 1] -
1 | 902404 LOCK WUT ™M1t « 1.5 Z/P K] - 1 5647 YARIATOR SUPPORT 1] A
ITEM | PART No, DESCRIPTION QTY|SIZE|ITEM | FART Me. DESCRIPTION QATY|SIZE
SEEDERNSEED210M215797.0WG REV.ﬁt SHT 1% OF 10




BIN MODIFICATION

FIELD UPGRADE FOR PASTURE PLANTER STAGE 1

UPGRADE TO SUIT NEW P/PLANTER METERBOX POST SEPTEMBER 2004

G/ASONW]

Design &Manufacturing Engineers

i U
s
a

CUT FRONT FACE ONLY
. 8 > CUT THOUGH ALL mﬂ” ALONG
= FOLDED EDGES

FRONT

REMOVE ALL BURS AND SHARP EDGES

SIDE
FIG.1 FIG.2
/
ACCESS FOR SEALING WELD JOINTS
INTERNAL JOINTS
E
E
wn
‘E
GPN: 215799 e
3
WELD JOINTS
GPN: 215800
GPN: 215798
FIG.3 FIG.4 FIG.5
REV.- SHT 3 OF 10

SEEDERNSEED210\215797.DWG



